
 
 
 
 
 
 

Increased Biogas Production at 
the Henriksdal WWTP 

 
 

 
 

Cajsa Hellstedt, WSP 
Katarina Starberg, WSP 

Lars-Erik Olsson, AnoxKaldnes AB 
Daniel Hellström, Stockholm Vatten VA AB 

Lena Jonsson, Stockholm Vatten VA AB 
Agnes Mossakowska, Stockholm Vatten VA AB 

 
 
 

R nr 7, december 2009 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

 

 



 
 
 



EUROPEAN COMMISSION Priority SUSTDEV2-1.1.5 

 

 

BBiiooggaass as vehicle fuel - MMaarket Exxpansion to 2020 Air Quality 

Contract Number: 019795 

  

 

 

INCREASED BIOGAS PRODUCTION AT THE 
HENRIKSDAL WWTP 

Deliverable D2.15 – Report 

Work Package 2 – Production 
 

Author(s): 

Cajsa HELLSTEDT (WSP) 

Katarina STARBERG (WSP) 
[...]
5.2. Investment costs .............................................................................................................................58 

5.3. Operational costs ............................................................................................................................58 

5.4. Annual costs....................................................................................................................................59 

5.5. Results and discussion....................................................................................................................62 

6. Conclusion and recommendations........................................................................................................63 

7. References .............................................................................................................................................65 

Appendix I - Mass balances and compilation of data...............................................................................67 

Appendix II - Calculations of the biogas production from fatty sludge during the reference period ......83 

Appendix III - Nitrogen balance at increased production of primary sludge..........................................86 

Appendix IV - Cost calculations ...............................................................................................................87 



BIOGASMAX -  
Integra ted Pro jec t  

No 019795 
Increased Biogas Production at The Henriksdal WWTP 

 

 

del_2.15_SVAB_v2 Page 8 of 90 01/03/2010 

 

Preface 

This study was carried out during the period of September 2008 to April 2009 as a defined project. Assessments 
and discussions were carried out within a project group including Agnes Mossakowska, Lena Jonsson, Daniel 
Hellström, Katarina Starberg, Cajsa Hellstedt and Lars- Erik Olsson.  

The main part of the report writing, the process calculations and the elaboration of mass balances and cost 
estimates were carried out by WSP och AnoxKaldnes AB. Lena Jonsson contributed with the section on planned 
and completed measures at the Henriksdal WWTP after the reference period. Daniel Hellström performed the 
calculations regarding nitrogen balances at Henriksdal, the calculations of ratio of biogas from fatty sludge as 
well as the estimates of reduced amounts of excess biological sludge at increased withdrawal of primary sludge. 
The Stockholm Vatten staff also contributed in the identification and selection of studied methods; in 
elaborating the evaluation criteria for the different stages of the study; and also in structuring and reviewing the 
report.  

 



BIOGASMAX -  
Integra ted Pro jec t  

No 019795 
Increased Biogas Production at The Henriksdal WWTP 

 

 

del_2.15_SVAB_v2 Page 9 of 90 01/03/2010 

 

1. Introduction 

1.1. Background 

Stockholm Vatten VA AB (Stockholm Water Company) participates in a European project, Biogasmax, the 
overall goal of which is to reduce the usage of fossil fuels for transportation in Europe by increasing the use of 
biogas. As part of its commitment to the project, Stockholm Vatten has undertaken to demonstrate how the 
biogas production may be increased by 10 % at existing wastewater treatment plants. This study focuses on the 
Henriksdal wastewater treatment plant (WWTP) in Sweden. 

Within the framework of Biogasmax, the Stockholm Water Company, in cooperation with the company Svensk 
Biogas, Linköping, Sweden, has earlier undertaken a thorough investigation of the existing anaerobic digestion 
process at the Henriksdal WWTP. In addition, Stockholm Vatten has studied several methods and measures for 
increased biogas production at the plant.  

As a continuation of these efforts, WSP was assigned to carry out a more detailed study regarding methods for 
increased biogas production that may be viable for the Henriksdal WWTP.  

1.2. Purpose and goal 

The purpose of this study is to describe the technical and process related possibilities to introduce different 
methods to increase the biogas production at the Henriksdal WWTP.  

The goal of the study is: 
• To identify and describe the three most cost-effective and technically feasible process solutions that will 

result in a 10 % increase of the biogas production at the Henriksdal WWTP.  

The cost effectiveness is calculated from the cost (operations + investment) expressed as EUR/Nm3 of 
increased methane production.  

1.3. Methodology 

The study was carried out in three stages. The selection of appropriate methods was made through step-wise 
elimination of possible measures, based on a number of selection criteria specified by Stockholm Vatten.  

Stage 1 comprised a review of a number of prospective methods that generally would be expected to result in an 
increased biogas production. The description includes for example the technical feasibility of each method, the 
predicted effect on the biogas production and the exergy balance for the method.  

This survey of methods then constituted the basis for the selection of methods in subsequent sections.  

In Stage 2, a first selection of the methods in Stage 1 was made. The selection was based on the assessment that 
each selected method could by itself fulfil the following criteria: 

• technically feasible  
• will result in at least 5 % increase of the total biogas production 
• shows a positive exergy balance, i.e., the biogas production exceeds the increased consumption of 

exergy 

Selected methods were then combined to a number of alternatives that were investigated further. Each of these 
alternatives consisted of one or more methods. The selection criteria that were applied onto the chosen 
alternatives were that each alternative should:  

• be technically feasible 
• result in at least a 10 % increase of the total biogas production 
• show a positive exergy balance 



BIOGASMAX -  
Integra ted Pro jec t  

No 019795 
Increased Biogas Production at The Henriksdal WWTP 

 

 

del_2.15_SVAB_v2 Page 10 of 90 01/03/2010 

In Stage 3, rough cost estimates of the different alternatives were made, including investments and cost of 
operation. The annual cost was also estimated for each alternative.  

Stage 3 was completed by selecting the three alternatives that were assessed as the most cost-effective 
alternatives for the Henriksdal WWTP. The cost effectiveness was based on the change in annual cost induced 
by each method related to the increase in gas production, expressed as EUR/Nm3 of methane (the increase in 
methane production). The rate 10.20 SEK/EUR valid for October 2009 was used.  

1.4. Limitations 

Potential costs for extending the biogas piping system have not been included, nor have potential costs or fees 
associated with the reception of external organic material (EOM). These aspects are currently being handled 
within other projects in progress at Stockholm Vatten.  

Especially in food waste the content of nitrogen is high,which result in an increased concentration of ammonium 
nitrogen in the reject water from the centrifuges. Potential costs that may occur for extended nitrogen removal in 
the biological treatment at Henriksdal have not been considered in the cost calculations. 

Revenues have not been included at all in this study (i.e., revenue from the sale of vehicle fuel) due to the 
contractual confidentiality with the current buyer.  



BIOGASMAX -  
Integra ted Pro jec t  

No 019795 
Increased Biogas Production at The Henriksdal WWTP 

 

 

del_2.15_SVAB_v2 Page 11 of 90 01/03/2010 

 

2. Current Situation 

2.1. The Henriksdal WWTP 

The Henriksdal WWTP is the largest wastewater treatment plant in the city of Stockholm, with a load of 870 000 
pe (population equivalents) (based on 70 g BOD/person and day) and an average incoming flow of about 
240 000 m3/d.  

The treatment consists of mechanical, chemical and biological treatment, and in a final stage the water passes a 
filter filled with crushed ceramic material and sand before it reaches the recipient waterway. The sludge from the 
wastewater treatment is utilised as a soil conditioner. The biogas that is produced in the anaerobic digestion stage 
is collected in a gas dome and utilised as a fuel for the heat production in the heating system of the plant; for the 
production of electricity; and for the upgrading to vehicle fuel (biomethane). Since further biomethane is 
expected to be utilized by busses, district heating for heating of the anaerobic digesters was installed during 2007. 
In the near future, nearly all biogas is expected to be used for the production of biomethane.  

Digestion is an anaerobic biological process that takes place in three steps:  
• hydrolysis of complex organic compounds 

• production of volatile organic acids 

• production of biogas 

All the steps take place in the anaerobic digester but rely on different groups of micro-organisms. Each step has 
a different optimum for its specific process, and functional synergy for the entire chain requires that the process 
operates under stable conditions that work well for all the micro-organisms involved.  

 

DISPOSED ON
CULTIVATED LAND

BIOGAS
DIGESTER

SAND FILTER
HEAT PUMP PLANT

BALTIC SEA 

BIOREACTORSTEP SCREEN

CENTRIFUGE

CENTRIFUGE

SLUDGE 
HOLDING TANK

GRIT CHAMBER

PRE-
AERATION

PRIMARY SEDIMENTATION

PRIMARY
SLUDGE

FAT
INTAKE FAT

TANK

SURPLUS
SLUDGE

AIR BLOWER AIR BLOWER

SLUDGE TANK

GASOMETER

SCRUBBER

INTERNAL HEATING
AND ELECTRICITY

BIOGAS TO
HAMMARBY SJÖSTAD

BIOGAS FOR
VEHICLES

THICKENER

COMPOSTING

SECONDARY SEDIMENTATION

 
Figure 1. Overview of the treatment processes at the Henriksdal WWTP. The figure is from Stockholm Vatten’s 

Biogasmax project report D2.15_SVAB_v112. 

2.1.a. The existing anaerobic digestion process at the Henriksdal WWTP  

Information about the anaerobic digestion system at the Henriksdal plant has been obtained from the first 
Biogasmax project report by Stockholm Vatten, report D2.15_SVAB_v112.  

At the Henriksdal plant, there are 7 anaerobic digesters operated parallel as continuously stirred tank reactors 
(CSTR) with a total volume of 38 400 m3. The volume differs among the anaerobic digesters. Table 1 shows the 
data for each tank. The anaerobic digesters are situated below ground, cut into the rock, with the rock surfaces 
functioning as chamber walls. Incoming material is fed into the bottom of the tanks and extraction of digested 
material takes place through overflow at the top of each anaerobic digester. Mixing is achieved by mechanical 

ferrous sulphate ferrous sulphate 



BIOGASMAX -  
Integra ted Pro jec t  

No 019795 
Increased Biogas Production at The Henriksdal WWTP 

 

 

del_2.15_SVAB_v2 Page 12 of 90 01/03/2010 

mixers consisting of two or three pair of rotor blades fastened on a long mixer shaft; and a top mixer aimed at 
eliminating any potential foam in the anaerobic digester.  

The supplied power to the mixers is 30.1 kW for the central mixers (9.4 revolutions/minute) and approximately 
26.5 kW for the anti-foam mixers (174 revolutions/minute), totally about 56.6 kW. A certain mixing action is 
also achieved via the circulation of sludge through external heat exchangers.  

Table 1. Data for the 7 anaerobic digesters at the Henriksdal WWTP. The volume refers to the liquid volume in 
each anaerobic digester. 

Digester no. Volume (m3) Mixing 

1 5 070 2 blades 

2 5 068 2 blades 

3 5 036 2 blades 

4 5 035 2 blades 

5 6 687 3 blades 

6 6 688 3 blades 

7 4 855 2 blades 

 

The anaerobic digesters are emptied at a rate of approximately one per year, in turn, according to an established 
schedule for inspection and cleaning. This usually results in about a 10 week shut-down for the anaerobic 
digester in question.  

Three different fractions are treated in the anaerobic digesters, primary sludge (PS), excess biological sludge 
(EBS) and external organic material (EOM).  

Primary sludge is chemically precipitated sludge that is gravimetrically separated in the primary sedimentation 
basins. Sludge is pumped from the sludge hoppers at the bottom of the basins to two sludge silos. From these 
silos, the different anaerobic digesters are fed consecutively through an inlet pipe at the bottom of each 
anaerobic digester. Excess biological sludge consists of active sludge from the biological stage. This type of 
sludge is difficult to degrade compared with primary sludge, since the suspended solids that have entered the 
anaerobic digesters via the supernatant from the primary sedimentation basins has already been consumed by the 
bacteria and incorporated into the cell structures. Excess biological sludge is dewatered (thickened) in centrifuges 
prior to entering the anaerobic digesters in order to reduce the amount of water and thereby increase the 
hydraulic retention time. From the centrifuges, excess biological sludge is pumped to the inlet pipe.  

EOM has been received at the Henriksdal WWTP since March, 2000. EOM is received at a separate receiving 
station and is introduced into the feeding line. To avoid clogging, EOM is always pumped together with primary 
sludge to maintain a high level of flow in the pipe. Today, about 96 % of the supplied EOM consists of sludge 
collected from grease separators in the food and beverage industry and restaurants, here called fatty sludge. 
EOM is supplied to the plant during the whole year, with somewhat lesser amounts during the 3rd quarter each 
year.  

After anaerobic digestion, the digested sludge is pumped to the sludge dewatering stage at a separate plant in the 
area of Sickla, located approximately 2 km from Henriksdal. The sludge passes two holding tanks (5 000 m3 each) 
at the Henriksdal plant, and two hydraulically overloaded gravimetric thickeners (660 m3 each) at the Sickla plant 
prior to dewatering. Recently, one of these thickeners has been taken out of operation and in the other a mixer 
has been installed.  

The biogas that is produced in the anaerobic digesters was earlier utilised for electricity production and heating. 
In 2004, the first gas upgrading plant was installed at Henriksdal for the production of vehicle fuel (biomethane). 
In this plant, carbon dioxide, hydrogen sulphide, and ammonia are separated from the methane through water 
pressure absorption in a water scrubber process. The purified gas contains about 96-98 % methane. Another 



BIOGASMAX -  
Integra ted Pro jec t  

No 019795 
Increased Biogas Production at The Henriksdal WWTP 

 

 

del_2.15_SVAB_v2 Page 13 of 90 01/03/2010 

water scrubber plant was put into operation in 2006, and the total biogas purification capacity is now 1 400 Nm3 
biogas/h.  

The biogas that for different reasons cannot be utilised (e.g. due to operational disruption) is led to a flare for 
destruction. 

2.2. Reference data 

Assessment and evaluation of the different methods that were investigated in this study were carried out through 
comparison with the present load on the anaerobic digesters and the present production of biogas at the 
Henriksdal plant. The years 2000-2005 were chosen as reference period, partly since this period was previously 
used within the Biogasmax project.  

Table 2 below shows the incoming load to the anaerobic digesters during the reference period. 

The measured concentration of dry solids (DS) for the EOM varied greatly during this period, most likely due to 
difficulties with the sampling of received fatty sludge. The table shows the median value for the period, as this 
was considered to best represent the actual DS concentration.  

Organic material, VS (volatile solids) is presented in the table as incoming load in tonnes per day (24 h) to the 
anaerobic digester. The VS % of DS were during the reference period 73.5% for primary sludge, 59.1% for 
excess biological sludge and 94.6% for EOM. The average reduction of VS was 51.0% or 28.0 tonnes/day during 
the same period, see Table 3.   

 
Table 2. Compiled data on incoming substrate to the anaerobic digestion process during the years 2000-2005. 